SADR 600

AAAAAAAAAAAAAAA






FEBERERRA A
JPETIECHHHT HR

By FEREG|IHEE B
75 e A2 TR Description WE
o s e SHAFT, BOOM LIFT
1 109062001  |$2FhET L4412 &4 CYLINDER, ROD END 2
9 |GB93-87  |mAZETE 10 LOCKWASHER 10 2
3 |GB95-85  |FEE 10 FLAT WASHER 10 2
4 |GB5783-87 |WZ#: M10X15 SCREW M10X15 2
5 109062002 |#frB L Fa%IE S/  [SHAFT, BOOM FOLD CYLINDER,ROD END | 1
6 |oB/T1152-79 |yAF MSX1 GREASE FITTING M8X1 3
7 [GB/T93-87 |sEs#pE 12 LOCKWASHER 12 1
8 |6B/T97.1-85 |“FEhpE 12 FLAT WASHER 12 1
9 |GB/T5781-86 [HE# M12X25 SCREW M12X25 1
10 [YH/M105  |PEEERH 2 FLAT SLIDE PAN 2 4
11 (09062003 |33 eI SHAFT, FOLD ARM 1
12 |GB2673-86 [iBfh MI12X16 SCREW M12X16 3
13 [09062004 |PTSHGL F 485044  |SHAFT, FOLD CYLINDER BASE END| 1
14 110010113 |3 BEL UNDER LIFT FOLD CYLINDER 1
15 |SF-2 PRAEEE 060X 0 55%50 |STANDARD BEARING BUSHING 2
16 (09062006  |— B yhHEL4Y SHAFT, EXTEND CYLINDER, RODEND| 1
17 102030002  |—BEEMELAER STOP PLATE, EXTEND CYLINDER PIN| 1
18 (09062005 |#HE BEARING BUSHING 1
19 |GB70-85  [42£] M10X20 BOLT M10X20 1
20 |GB822-88  |WE4T M10X12 BOLT M10X12 12
21 10203004  [{MBRAZAR SIDE STOP PLATE 4
22 |YH/M103  |SFEEEER 3 FLAT SLIDE PAN 3 8
23 102030005 | —B B H ELIAR STOP PLATE, OUTER ARM SLIDE PAN| 1
24 109062007 | B WhHIeN SHAFT, CYLINDER, 2ND UNDERLIFT WELDMENT | 1
25 102030006 | B EAIAR STOP PLATE, SECOND ARM SLIDE PAN 1
26 109062008 | =EEyhEI4EY SHAFT, CYLINDER, 3RD UNDERLIFT WELDMENT | 1
27 [110sB-9901015 |JEHERY B WELDING SNAP RING 1
28 |6B/T3452.1-92 |OF% BB 25X3. 55 0 RING 25X3. 55 2
29 |1105B-9900012 |- 2R 4 SHAFT, CROSSBAR 1
30 |110SB-9900011 || FZh LOCKWASHER 1
31 [110SBO1L | +FE B AL SHAFT, CROSSBAR 1
32 (07060001  |BfaEEae COALES CENCE 1
33 (10010112 |¥LBE (e L UNDER LIFT EXTEND CYLINDER | 1
34 [02030008 |#EEE =8 Bk 3RD UNDER LIFT WELDMENT 1
35 102030007  |HEZE R Bk 2ND UNDER LIFT WELDMENT 1
36 102030001 |FE&E—B B OUTER UNDER LIFT WELDMENT 1
37 102053001  [3RFHEE Bk LIFT WELDMENT 1
FEREEFHEL 0100/ @
38 [10010076 |70 croess UNDER LIFT CYLINDER 1
39 |GB1152-79 |yHAF M6 GREASE FITTING M6 2
40 |GB894. 1-86 |48 30 SNAP RING 3
41 |GB2673-86 [iB#E M10X20 SCREW M10X20 10
42 [YyH/M301  [HEE CIRCLE STOP PLATE 2




Section VI - PARTS
Hydraulics

F S
S

DL
i
(kg(\'(@

:/"/

150
e;,-

oV
(20
Tﬂ.




Section VI - PARTS [1]

Under-lift Hydraulics




TG FEF WE
el fE 2R Description o
1 {10070006 |3 &ymAE B EY HYDRAULIC RESERVOIR ASSEMBLY 1
2 |YB0O7 i 5 CBNze-F550-BLHL |GEAR PUMP CBNZQ-F550-BLHL 1
3 |YF009 U B %2 % J®IHCD-4/4  |MUL TI VALVE HCD-4/4 2
4 10010112 LR (R Y v L @63/ |UNDERLIFT EXTEND CYLINDER @ :
45-530X2 63/ ®45-530X2
5 110010113 HEEITAHFT © 125/  |UNDERLIFT FOLD CYLINDER @ y
70X467X790 125/ d70X467X790
LR T @ 100/©  |UNDERLIFT LIFT CYLINDER @
6 110010076 17 0x550x860 100/ ® 70X550X860 1
EIEA B (1) EBEESWE
5 AEs LR Description W
1 |YF009 DUBEZ B4 J@HCD-4/4  |MUL TI VALVE HCD-4/4 2
9 10010112 LB A 45 Vil 4T © 63/ @ |UNDERLIFT EXTEND CYLINDER® i
45-530X2 63/ ® 45-530X2
3 110010113 HEEIR AT © 125/  |UNDERLIFT FOLD CYLINDER @ .
70X467X790 125/ d70X467X790
4 110010076 HEREE T @ 100/®  |UNDERLIFT LIFT CYLINDER @ )
70X550X860 100/ ® 70X550X860
5 |YJ004 BiBRELG1/2/M16X1. 5 |CONNECTOR G1/2/M16X1.5 6
6 |YJ003 BB E3LG63/8/M16X1. 5 [CONNECTOR G3/8/M16X1. 5 2
7 1YJ002 é’}%ﬂﬁ'ﬁ/\B/S HINGE BOLT 3/8 4
8 |JB982-77 |H&EHIHE 16 SEAL WASHER 16 8
9 Hi’é RS 8114000-  |HOSE ASSEMBLY 8114000- N
€ (505/505) € (505/505)
16 & B 8112500~  |HOSE ASSEMBLY 8112500 5
€ (505/505) € (505/505)
11 IS Mk 8111800-  |HOSE ASSEMBLY 8111800- "
€ (505/505) € (505/505)
12 {7BT1940. 1-1995|JHAF M6 GREASE FITTING M6 4
13 |GB70-1 P 7S fa U2 REM10X45 NUT M10X45 8




[

Section VI - PARTS




L

> E (2) wEE] A

TR

75 K= Z4 R Description |
1 (10070007 |wfE4E RESERVOIR 1
2 |YH/Y105  [#FE WASHER 1
3 110070008 |iE% FLANGE 1
4 |DN10 BB L=320 TRANSPARENT HOSE L=320 1
5 |DN15 R HOSE CLAMP 5
6 |YLOOS RIS 25QUQ2 AIR CLEANER QUQ2 1
7 |YL0O3 [ E 95 V25 B2 1HN-100%20L [RETURN LINE FLITER LHN-100X20L 1
8 |YH/J083 |HBA&EEL CONNECTOR 1
9 |1B982-77 |H:\FE 48 WASHER 48 2
10 |YLOO1 W% v 8 Y 28 WU-160X80 |IN-LINE FIL TER WU-160X80 1
11 |GB70-85  |AZSAUEETMBX16 BOLT M8X16 6
12 |GB93-87  |gAZE#LE 8 LOCK WASSHER 8 6
13 [YH/J043 |3y kM48X2 FULE INLET ADAPTER M48X2 1
14 |JB1000-77 |4b/SfFEMEZEMI6X1.5  [SCREW PLUG M16X1.5 1
15 |JB982-77 |#[E 16 WASHER 16 1
16 |YF009 TUBEZ B JRHCD-4/4  |MUL TI VALVE HCD-4/4 g

5 ¥ 2 CBNZQ-F550-
17 RO BLAL GEAR PUMP CBNZQ-F550-BLHL 1
18 |YJ010 EEEsLG1/2/M22X1. 5 |ADAPTER G1/2/M22X1.5 3
19 |YJ006 B@E3LG1/2/M26X1. 5 [CONNECTOR G1/2/M26X1. 5 3
20 [GB70-85 A 7S IR ETM10X25 BOLT M10X25 8
21 [L05214-1 |#O Oy FUEL INLET FLANGE 1
22 |L05214-2 FUEL OUTLET- FLANGE 1
23 Q67650 HOSE CLAMP 2
24 B 331200 |HOSE 33 1200 1
25 JREAE A 12112200-B (506/507) {HOSE ASSEMBLY 12112200-B(506/507) 1
26 Jp4s 24 B 1211800-B (506/507) [HOSE ASSEMBLY 1211800-B(506/507) | 1
27 B R 1511800-B (508/509) |HOSE ASSEMBLY 15I11800-B(508/509) | 1
28 A MRk 15111500-B (508/509) |HOSE ASSEMBLY 15111500-B(508/509) | 1




	0724_210602175021_001-1
	0724_210602175021_001-2
	0724_210602175021_001-3
	0724_210602175021_001-4
	0724_210602175021_001-5
	0724_210602175021_001-6
	0724_210602175021_001-7
	0724_210602175021_001-8

